

Cool Carbon Performance S/T	TEST PROTOCOL	PROCESSED	VERIFIED
		<i>AD</i>	<i>[Signature]</i>
		FRICION TEST	PASSED

TEST DATA		BRAKE SYTEM DATA		FRICION VALUES		WEAR	
Test program	Constant moment	Caliper	E39 BMW X3	μ B1	0,000		
Program no.	14 US S	Disc dia [mm]	325	μ B2	0,482	Pad 1	0 [mm] 0 [g]
Protocol no.	2699	Disc thickness	25, ventilated	μ B3	0,522	Pad 2	0 0
Operator	Ad	Test no.	2699	μ B	0,501	Disc	0 0
Tester	Ad	Friction radius	135,5	μ min	0,422		
Test Date	May-12-2006	Pad Area	47,8	μ max	0,512		
WVA no.	21676	Test Pressure		μ K	0,482		
Index	01			μ F1	0,422		
Batch	S/T 1415-01			μ F2	0,447		
Customer	Cool Carbon						
Customer no.	BMG 7155S						

Comment	0
	0

